IN—YUT

DT4-B28t1 TEEKATARGO

LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

ARG _EIREZ Y
FOUR NEEDLE DCUBLE CHAIN STITCHER
4-NADEL-FLACHBETT-DOPPELKETTENSTICHMASCHINE MIT PULLER

BASE PLANE-POINT DE CHAINETTE DOUBLE 4 AIGUILLES
RECUBREIDORA DE CUATRO AGUJAS INDEPENDIENTES, CADENETA

 p281401




Conversion Parts

- loff 12-470 Needle Holder 9 Needle %4 spacing

- loff 14-470 Needle Plate 9 Needle '4” spacing

- loff 15-470 Feed Dog 9 Needle %4” spacing

- loff 17-470 Presser Foot 9 Needle %4” spacing

- loff 18-470 Retainer Holder 9 Needle %4”
spacing

- 2 off 19-413 Looper Holder 2 Loopers

- 4 off 19-431 Loopers

- 4 off 19-437 Retainers

- Recommended needle UY113GS size 140



DT4-B281- 203
/ ;

. Bnoridenm. L+T ; i
MADE IN|JAPAN i
1 »T
\\
| ‘
— e \ s
D A [Bl-[C]
t K gHiE(1 > F)
A e . B | C ]
Specifications Needle gauge (inch)
00 |HHE(T—TE&L) ' 0 1 |3/4
Plain stitchi / f
lain stitching (w/o pulier) 0 E
02 | TLf(TIdLXYERBN. 7~ 51)
. : . o 3 [11/8
For elastic gathered waistbands (with bottom
metering device and puller) 0 4 |11/4
04 |RIZT(T— 71t 0 5 [11/2
For shirtfronts (w/ puller)
0 6 (1/4-1-1/4
05 |BEMG(T->)
- - 3/1
06 | For waistbands (w/ puller) 0 7 |3/16-7/8-3/16

0 8 |[1/4-3/4-1/4

0 9 |1/4-1/2-1/4

pli
D = & 1 0 [3/16-1-3/16

Devices

1 1 |3/16-3/4-3/16

T | IT7—KF-Thyv 3 —&E

Air type tape cutter

TC3 |BRAT - TH v 2 —EKE
Solenoid type tape cutter




Notes for using this parts book

o)

@ »

A<

Z1.
7Z2.

Mo Q=" HE OO

Hinweise zur Verwendung
dieser Teileliste

This book is applicable to sewing machines 1 Dieses Buch bezieht sich auf die
which have the same plate number as Nahmaschinen mit derselben Kennungs-
shown omn the cover of this book (or nummer wie auf diesem Buchumschlag
correction sheet). (oder auf dem Korrekturblatt).
This book was prepared based on 2 Dieses Buch basiert auf den
information available in January 1994. Informationen vom Januar 1994.
Parts are subj etgt to changes in design 3, Modellanderungen sind vorbehalten.
without prior notice. ) 4. Die Teile, die als kompletter Satz
Parts supplied as compl_etg_gssembhes are geliefert Werden sind mit einer | i
circled by a dotted line 1 ___ 1. — gestrichelten Linie umrandet.
Non-standard parts are indicated with L0201 5 Nicht-Standardteile werden mit 020

. Numbers inside the line indicate the bezeichnet. Mit den Zahlen innerhalb der
subclass. Linie wird die Unterklasse angegeben.
Check the gauge parts list (page 31) if there g, Falls beim Teilecode oder in der Kolonne
is an asterisk X in the parts code or Bemerkungen ein Asteriskus X
remarks column. vorhanden ist, in der Liste fur Lehren auf

Seite 31 nachschlagen.

CONTENTS INHALTSVERZEICHNIS
Machinebody ................... 1 A. Maschinengehfuse .............. 1
Upper shaft and needle bar B. Obere Welle und
mechanism ™. ...l .3 Nadelstangenvorrichtung ........ 3

. Presser foot mechanism ......... 5 C. StoffdrickerfuB ................. 5
Feed mechanism ................ 7 D. Transportvorrichtung ........... 7
Lower shaft mechanism .......... 9 E. UntereWelle ................... 9
. Looper mechanism .............. 11 F.Greifer ......covviviiiieininn... 11
. Lubrication ......c.oo....i..t 13 G. Schmierung ............... ... 13
. Thread tension .............0c... 15 H. Faderspannung ................. 15
. Retainer mechanism ............ 17 J. Haltevorrichtung ............... 17
. Puller device mechanism K. Ziehvorrichtung
(020,040,041,050,051,060) ....... 19 <020,040,041,050,051,060> ..... 19
. Lower rubber feed mechanism(020) 23 L. Untere gummibandzuftihrung-
vorrichtung <020> ............. 23
. Gaugeparts ............oil 25
. Lapper mechanism <option parts> 25 M. Lehren .....oovvvrvereennnenn 25
A . N. Falz-mechanismus
CCESSOrIeS .....ovvvvvnnnrinnnns 27 <sonderzubehdr> ..o ono ... 25
Accessories ..........oooiil 29 Z1. Zubehdr ........ooiiiiiiiiiii. 27
GAUGE PARTSLIST ........... 81~35 72 ZUbEhOT ..vveeveereeneniins 29
OPTIONPARTS ................ 36 LEHRENLISTE ................ 31~35
INDEX ......................... 37~40 SONDERZUBEHOR ........... 36
VERZEICHNIS ................. 37 ~40



\ . ={FER / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina

i
3

4‘4 4‘5 46

118-281-052




A . =R / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE |qQ7v Lo Ao NAME OF PARTS RV
2 512703001 oo 74 TOP COVER
3 508628000 il izir i DAV TOP COVER PACKING
4 062681012 7|7 /~N2437-20X10 SCREW, PAN M4.37-40X10
5 502606000 1Mz 3esraer OIL GAUGE WINDOW
6 081014670 1lo) > vpwia O RING,PW14
7 159150009 21T 24050 OIL CAP
12 513811009 IR AV ES AP PAC NEEDLE THREAD TAKE-UP COVER
13 018060822 1|7+ FEIL F6X8 BOLT, SOCKET M6X8
14 $12961001 B FACE PLATE
15 508631000 HEPEETAVE FACE PLATE PACKING
16 062681612 4|4~ 3437-40X16 SCREW, PAN M4.37-40X16
18 117934009 A SE OIL CAP
19 S08632009 HWissKeyFo B hn— NEEDLE BAR TAKE-UP COVER
20 102843004 2{%3x357 SCREW, FLAT M3.57
21 104449009 1N 25w Ol CAP
22 S00313009 HWxov5+= OlL CAP
23 140066009 "Hxv5€ OIL CAP
24 S12705009 1WH71% REAR COVER
25 $12706000 R TAVE B REAR COVER PACKING
26 062680812 6(+~1437-40X8 SCREW, PAN M4.37-40X8
27 513817001 Hegrsbhn- LOWER THREAD COVER
28 062680812 1|#+~3437-40x8 SCREW, PAN M4.37-40X8
29 148084001 RO d OlL GAUGE WINDOW
30-1 $12707001 1W7oax7L—-+ CLOTH PLATE
31 117143003 1Y >%437 SCREW, FLAT M4.37
32 062681012 3|+ ~3437-30x10 SCREW, PAN M4.37-40X10
33 508639000 Rl As W SR VEN WAGE 3V CLOTH PLATE PACKING
34 $12708001 IRVAE SR SPRING SET PLATE
35 102843004 2[5 %2357 SCREW, FLAT M3.57
36 $12709000 2(7vy3ar CUSHION
37 $12710001 NS UIN— KA1 LAPPER BASE
38 454631001 1|# %2437 STUD SCREW 4.37
39 120265001 S|FINFHEHS WAVE SPRING WASHER
40 021680212 1+ v h2,2437 NUT, 2 M4.37
41 S12711101 XA SET SPRING
42 025350132 213942239 WASHER, PLAINS 3.5
43 062670412 2|+ ~N3357-40X4 SCREW, PAN M3.57-40X4
44 $12712001 TRy Ry THIN- BED TOP COVER
45 $12713000 T[RY Ry TRy F BED TOP COVER PACKING
46 117516001 7(Fnra37 BOLT, M4.37
47 $12714001 1A 7V FayHN= FEED MECHANISM COVER
48 $12715000 INE R AVE S iy, FAEVARE DV FEED MECHANISM COVER PACKING
49 106629002 6l xxTa37 SCREW 4.37
50 $12716009 Hus—+2FH013= RETAINER ARM COVER
51 062680612 2|F~X3437-40X6 SCREW, PAN M4.37-40X6
52 S12717009 INESA2 3% OIL CAP
53 104821009 1x25t> OllL CAP
54 150756009 2lxAvst OIL CAP
55 151059001 AmrRALF2Y MACHINE BODY LEG
56 508674000 W77y OIL RESERVOIR
57 S08675000 1oy O RING
58 018081622 S{7FHE L +8X16 BOLT, SOCKET M8X16
59 110641002 12 %2952 STUD SCREW 9.52
60 109203001 o>y ORING
63 X 112393 ~NL LABEL
70 $14195000 t7viara CUSHION (A)
71 $14196000 1WWowvials CUSHION (B)
72 514197000 17 viaxc CUSHICN (Q)
76 158384001 1MNY > %2437 SCREW, FLAT M4.37
<000,001><7— =% | H/FORW/O PULLER>
30-2 S15165001 1rvoxzL—+ CLOTH PLATE
73 (515166009 ( WA 752> CIL CAP

~)

118-281-052




Obere Welle und

H#h - $14ER81% / Upper shaft and needle bar mechanism

B.

Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille /

Mecanismo del eje superiory la barra de aguaja

118-281-123



B. E#) - #HHERI{R / Upper shaft and needle bar mechanism / Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille/

Mecanismo del eje superior y la barra de aguaja

NAME OF PARTS

REF.NO. CODE Q'TY ELXA M
1 $12721009 HWo-U73%2 PULLEY ASSY
1-1 $12722009 7= PULLEY
1-2 $14621001 127774620408 BALLBEARING, 6204LLB
2 014770622 2|7 F P X3 UB357 K SET SCREW, SOCKET (CP) M6.35
3 508682001 1"y 7o %R UPPER SHAFT (R)
4 S08683000 He131297-10uU TIMING PULLEY (U)
5 014770622 4 T7F R ARV SET SCREW, SOCKET (CP) M6.35
6 $08684101 HyxFL7 3 JOINT (L) ASSY
6-1 508685001 1Y F5L JOINT (L)
6-2 508686101 112~ <7 456204LU BALL BEARING, 6204LU
7 014770622 4|7+ b AZTB635TKS SET SCREW, SOCKET (CP) M6.35
8 $12724001 HNy7o7L UPPER SHAFT (L)
9 508688001 1wz 4 b WEIGHT
10 062711012 2|+ ~3476-32X10 SCREW, PAN M4.76-32X10
1" $12725101 NNYKRGTSL 293 NEEDLE BAR CRANK ASSY
12 081046870 201 > ¥s46 O RING, S46
13 104464001 1o *x%P7.14 SCREW 7.14
14 014770622 N7+ bXRTB3STRS SET SCREW, SOCKET (CP) M6.35
15 118853001 1 7F+ b X2T595 SET SCREW, SOCKET M5.95
16 014760622 N7 MA%T595 SET SCREW, SOCKET (CP) M5.95
17 508692101 EADE: {52005, DRy I THREAD TAKE-UP LEVER ASSY
17-1 S08693001 AV E AV, B THREAD TAKE-UP LEVER
17-2 S08694001 LAVE: Sy RV, VR THREAD TAKE-UP LEVER SHAFT
17-3 $09120001 MNz=Ksgesr NEEDLE ROLLER BEARING
17-4 530086001 RV EIrE X NEEDLE BAR CLAMP ASSY
17-4-1 100064005 1|3 % %357 SCREW 3.57
19 107153001 1¥FH2 WASHER
20 152718001 3|7+ b X %595 SET SCREW, SOCKET M5.95
22 ~145688000 1INUES 7o F 4 NEEDLE BAR GUIDE
23 062670612 2|7~ 21357-40X6 SCREW, PAN M3.57-40X6
24 102630001 VR s X B = NEEDLE BAR GUIDE SLIDE BLOCK
25 $S08696000 AR x 20y NEEDLE BARBUSH (U)
26 $16226000 AV E: GRS P NEEDLE BARBUSH (D)
27 $12729001 BAUE: 5] NEEDLE BAR
28 $12730001 NA)1 2449115 NEEDLE PLATE SUPPORT PLATE
29 062680812 4|+ ~N3437-40X8 SCREW, PAN M4.37-40X8
30 $12731001 AR R /g NEEDLE GUARD
31 062660712 4|+ ~3318-40X7 SCREW, PAN M3.18-40X7
32 $12720001 oo -35#H-¢ LOWER ROLLER GUARD
33 062680512 2|+ ~N3437-40X5 SCREW, PAN M4.37-40X5
118-281-123




C. I BE1R /Presser foot mechanism/Stoffdrickerfuf3/
Mécanisme de pied presseur / Mecanismo de la prensa tela

16 e

24

—21

118-281-201



C. 8 B81%& / Presser foot mechanism /Stoffdrickerfu3 / Mécanisme de pied presseur/

Mecanismo de la prensa tela

REF.NO. CODE QY| £ 4o NANME OF PARTS RM
1 S08767001 1+ F7F5L/V—R PRESSER BAR LIFTER LEVER (R)
2 508768001 AT 75X RYN PRESSER BAR LIFTER LEVER STOPPER
3 060680712 27510 > K437-40X7 SCREW, BIND M4.37-40X7
4 148372001 1Fx27.94 STUD SCREW 7.94
5 143325001 Az 775 LIN=N2 SPRING
6 508769001 M"WrHxz75r) s PRESSER BAR LIFTER LINK
7 110793001 P R=0% PIN, COTTER
8 155220000 1R 377 X 2R AUTO PRESSER ARM BUSH (R)
9 154956001 1Ay TT7oT75ML /N~ PRESSER FOOT LIFTER INSIDE LEVER
10 018771432 117+ #Jv b 635-40X14 BOLT, SOCKET M#6.35-40X14
11 154957001 WA I FTIMLIN=/NR SPRING
12 S08770000 o7 Az SHAFT BUSH
13 155539000 IS DUST SEAL
14 S08771001 2 i AR WA PRESSER BAR LIFTER LEVER (L) ASSY
15 S08774001 14 THES PRESSER BAR
16 $31012001 E e 2= Ry R AV 37 ADJUST SCREW
17 $31013001 1MFIEVRIUTIFY L NUT
18 141728001 (R e AT SPRING
19 140407001 1W¥H2 WASHER
20 141208001 HEEETAE V% =t SPRING GUIDE
21 145472001 1A EI AR PRESSER BAR BUSH
22 $00879001 1Y EYE% PRESSER BAR CLAMP
23 014760622 NP+ rx2T595 SET SCREW, SOCKET (CP) M5.95
24 154596000 e rxUhLLn~-oy3L CUSHION
25 S08776001 1A HIPHFA14 PRESSERBARLIFTER PLATE
26 S08777001 2|5 %2837 STUD SCREW, M4.37
27 S08775000 ARSI TLFo PRESSER BAR GUIDE
28 062681412 2|+ ~10437-40X14 SCREW, PAN M4.37-40X14
118-281-201




D . £ ') Bk / Feed mechanism/ Transportvorrichtung /
Mécanisme de |'entrainement/ Mecanismo de la alimentacion

25 25 30

i

;

s

2 7

: (A
i ; V)
=
8] |

T T T T TN
17 1-91-\10 -1 112 | _—

VNl

—
t

118-281-202



D.:&!) Bf% /Feed mechanism /Transportvorrichtung /
Mécanisme de "entrainement/ Mecanismo de la alimentacion

REF.NOC. CODE Q'TY EoxA NAME OF PARTS RM
1 $12732201 G P PUPYE ECCENTRIC WHEEL ASSY
1-1 516498001 1434837 SCREW, M4.37
1-2 145663001 1k x3%4837 SET SCREW, M4.37
1-3 140165001 1¥FavtevyEranra~ SLIDE BLOCK
1-4 146401001 17 GIB
1-5 146402001 2|7 AHIES PIN
1-6 146403001 1o Fd4T 158825 PLATE SPRING (S)
1-7 146404001 N FAHITA2/832L PLATE SPRING (L)
1-8 062660512 1|+~ % 318-40X5 SCREW, PAN M3.18-40X5
1-9 $12733001 1ALy FIneyhassd ECCENTRIC WHEEL ADJUST CAM ASSY
1-10 144055001 MFznz WAVE SPRING
1-11 146529001 VS ES WASHER
1-12 048150143 1|k xTT 93515 RETAINING RING, C15
1-13 $12735001 e A=VAN FEED ROD
1-14 146531001 Tl=z=— ko420 NEEDLE ROLLER BEARING 20
1-15 140176001 HEZA E= A s e FEED ROD PRESSER PLATE
1-16 117517003 2|5 %238 SCREW, FLAT M2.38
1-17 100025002 212322476 SCREW 4.76
2 146532001 1Ax2uQy rE> PIN
3 147318000 1| PIN
4 140326009 IR E=AL OIL CAP
5 100251001 1| b x%2635 SET SCREW, M6.35
6 $12736001 NAo2 U5 FEED ARM
7 018061622 1| 7+#KI h6xX16 BOLT, SOCKET M6X16
8 $12737001 1|\ 7vsafay PUSH BUTTON
9 048040342 1|k x7E4 RETAINING RING, E4
10 S08871001 MNEZLTENE SPRING
1" 153484001 1144 %476 WASHER 4.76
12 081003670 1oy > YpPwW3 O RING,PW3
13 $12738001 HE AN FEED SHAFT
14 142628001 HNRANIF D YIS 2005 FEED ROCK CRANK RING
15 048110142 T hx7T7239C1 RETAINING RING, C11
16 140327001 2196t OIL CAP
17 146539000 o usoianL FEED SHAFT BUSH (L)
18 141404000 NALSTETAL X280 FEED CAM SHAFT BRACKET BUSH
19 $12740001 TNxo)T9 220742 FEED SHAFT BUSH (L) CAP
20 155145000 (NAVE 3% PACKING
21 062670812 3|+~ 23.57-40X8 SCREW, PAN M3.57-40X8
22 $12741000 NEEA DUST SEAL
23 155247000 1JER R Y= DUST SEAL
24 $12742001 NEFAE R L FEED BAR ARM
25 S07959001 2|7k b a76-32X14 BOLT, SOCKET M4.76-32X14
27 509260001 1NWx52 b2 9A THRUST RING (A)
28 151090001 232 rHH %R THRUST WASHER
29 014680622 N7+ ARTa377R32 SET SCREW, SOCKET (CP) M4.37
30 014680422 N7+ rA2Da377K3 SET SCREW, SOCKET (CP) M4.37
31 514185001 Nxrygq4assolrsz FEED BRACKET ECCENTRIC WHEEL ASSY
31-1 148294001 7P+ rx23579%K32 SET SCREW, SOCKET (CP) M3.57
31-2 014680622 2|7F R AXTAZ7TYRZ SET SCREW, SOCKET (CP) M4.37
31-3 $12743001 Nao)d1F707 FEED BAR ARM SHAFT
35 147691000 1l7xib b FELT
36 $13813001 NeEYrAS—%2TU% SET COLLAR WITH SCREW
36-1 014770622 2|7 A RTU6357HK2 SET SCREW, SOCKET (CP) M6.35
38 S14170101 HE /A ks VA FACH FEED ROD COVER
39 $14314001 2 |F~N3357-40%X4 SCREW, PAN M3.57-40X4
118-281-202



E. THEARIMR / Lower shaft mechanism / Untere Welle /
Mécanisme de I'arbre inférieur / Mecanismo de! eje inferior

118-281-305



E. T#3891% / Lower shaft mechanism / Untere Welle /
Mécanisme de |'arbre inférieur / Mecanismo del eje inferior

THEBLLLEE N, )

instrucciones.)

Select parts marked with a star () according to the index on the arm bed top. (Refer to timing belt
replacement in the instruction manual.)

REF.NGC. CODE Q7Y B A NAME OF PARTS RM
1 508889101 Tusi b7 -1Us 3 V-BELT PULLEY ASSY
1-1 S08890001 VAL R T =1 V-BELT PULLEY
1-2 $14622001 1|27 ¥ %™~ re30avv BALL BEARING, 6304VV
2 014780622 2|7+ b X2 U6350 %3 SET SCREW, SOCKET (CP) M6.35
3 153734001 2|7~ LYY I AENR PLATE SPRING
4 062680612 2|# ~704.37-40%6 SCREW, PAN M4.37-40X6
5 512807001 PEPY LOWER SHAFT
6 154886001 IEEE WASHER
7 018771432 1|7+ %L k 635-30X14 BOLT, SOCKET M6.35-40X14
8 508892001 813257 -UDps 3 TIMING PULLEY (D) ASSY
9 014770622 2|7 F X3 U6357 K3 SET SCREW, SOCKET (CP) M6.35
10 % | S12806001 1a13 9~ b TIMING BELT
10 % | 512806002 HEEE T aI TIMING BELT
10 % | 512806003 1|a430 ALK TIMING BELT
1 508896101 HER PPN LN BALL BEARING ASSY
11-1 508897001 1laxvomyriva BALL BEARING BUSH
11-2 514623001 1|2 %499 46204DV BALL BEARING, 6204DV
12 014770622 1|7+ b x296357 %3 SET SCREW, SOCKET (CP) M6.35
13 112684001 T/ b X %2635 SET SCREW, M6.35
14 512811000 112492 240R 3 LOWER SHAFT BUSH (R) ASSY
15 507468000 HEX S OIL SEAL
16 512814000 P PrET IS LOWER SHAFT BUSH (L) ASSY
17 512817000 182k —0 DUST SEAL
18 072600000 1|2 =Y % % 46000 BALL BEARING 6000
19 512818001 1IxPUL5 T4 BEARING COVER
20 143312000 BV AP E LESY BEARING COVER PACKING
21 062670812 3|+~ 213.57-40X8 SCREW, PAN M3.57-40X8

KENET — ANy FEEDF— % v i Ab¥ TIBR TS0, @URHBESY 43IV 7~NIL NTRDOEE %

Die mit dem Zeichen (%) markierten Teile entsprechend dem an der Oberseite des Armbetts angegebenenen
Index auswéhlen. (Siehe Ersetzen des Synchronriemens in der Bedienungsanleitung.)

Sélectionner les piécesindiquées par une étoile (%) selon I'index situé sur le plateau du bras. (Se reporter a la
section du manuel d'instructions concernant le remplacement de la courroie de synchronisation.)

Las piezas marcadas con un asterisco (#) se deben seleccionar de acuerdo al indice de la parte superior de la
mesa del brazo. (Consultar la seccién sobre el cambio de la correa de distribucién en el manual de

—10 -

118-281-305




L — 7y~ B8R / Looper mechanism/ Greifer/

F.

Mécanisme des griffes / Mecanismo del presilladora

118-281-306

- 11 -



F. JL—/X—T81% /Looper mechanism / Greifer/
Mécanisme des griffes / Mecanismo del presilladora

REF.NO. CODE Q'TY ELAAq NAME OF PARTS RM
1 512819201 M=y s 3 LOOPER ECCENTRIC WHEEL ASSY
1-1 014680622 2|7+ X xT43795R 32 SET SCREW, SOCKET (CP) M4.37
1-2 512821001 1Mreaexryx CONNECTING ROD PRESSER
1-3 062630612 2|F~N3238-56X6 SCREW, PAN M2.38-56X6
3 018061622 17+ EIL r6exX16 BOLT, SOCKET M6X16
4 $12825000 1=y 2 2JLR LOOPER SHAFT BUSH (R)
5 512826100 1TIL=NT o X 2IbM LOQOPER SHAFT BUSH (M)
6 $12827000 HEFS R DUST SEAL
7 512828000 1= o x2IibL LOOPER SHAFT BUSH (L)
8 $12741000 HEFS YR DUST SEAL
9 512829001 Hw=mosy LOOPER SHAFT
10 159441001 21V b7 -7 3 SET COLLAR ASSY
10-1 014760622 2|7+ N A %595 SET SCREW, SOCKET (CP) M5.95
11 $12830001 1w gTL—LliN= HOLDER FRAME LEVER
12 018061622 1|7+ KL bex16 BOLT, SOCKET M6X16
13 $12831001 =gtz SPRING
14 $12832001 TW=ixFHd T L —A4A LOOPER HOLDER FRAME
15 512833001 17—/ TAPER SHAFT
16 048050342 2|k XTES RETAINING RING, ES
17 S$12834001 LA AT SPRING
18 $12835001 1782214459 IN% SPRING
19 025060132 2lES ¥ A% 396 WASHER, PLAINS 6
20 $12836001 IPEEEEE: FEED FORKED PLATE
21 147476001 155437 STUD SCREW, M4.37
22 512837001 YA ¥ A LOOPER SHAFT
23 $12838001 Hex14 PULLING PLATE
24 159113001 114> %x23.18 STUD SCREW, M3.18
25 $12840001 Al —3FNFFY b LOOPER HOLDER NUT
27 018301222 47+ K F3X12 BOLT, SOCKET M3X12
28 .$12842001 4| —ix LOOPER
29 148294001 A7+ b A 23577 K32 SET SCREW, SOCKET (CP) M3.57
30 $12843001 1MLy aa CONNECTING PLATE
31 060660512 4|/NA > K 318-40X5 SCREW, BIND M3.18-40X5
32 512844001 VR S TATS LOWER THREAD COVER
33 141544001 219427318 SCREW, M3.18
34 $21754001 12y bbhn>5—-73 SET COLLAR ASSY
341 152718001 2|7+ b A RI595 SET SCREW, SOCKET M5.95
37 142628001 HES KN 27 A RV ) FEED ROCK CRANK RING
38 109893002 1 #H % WASHER
25 $12839001 AL —IRFE I 'LOOPER HOLDER g
36 $13814001 2| — XK A3/16 LOOPER HOLDER 3/16 x
= e = .
s@ES | MR-k | tga-r | BT fpmeelmas ¢ | ggo-p |HROF)
Ref.No Parts code | Specifications Needle Ref.No Partscod | Specifications Needle
y spacing (Inch) T ' spacing (Inch)
H-25 | S12839001 |020-1 3/4 H-36 | S13814-001 |000-7,040-7,
000-2,020-2 1 0507 3/16-7/8-3/16
828-3’020 ’ 11/8 001-0,041-0
’ ’ 3/16-1-3/16
000-4,020-4 11/4 051-0
000-5,020-5 11/2 001-1,041-1,
000-6,040-6 1/4-1-1/4 051-1 3/16-3/4-3/16
050-8 i
000-8,040-8
050-8 1/4-3/4-1/4
000-9,020-9 1/4-1/2-1/4

—12 —

118-281-306




Lubricacidn

G . #RE/EER / Lubrication / Schmierung / Lubrificatior

20 2]

118-281-350

~13 -



G . ¥ /@ EAER / Lubrication / Schmierung / Lubrification / Lubricacion

—14 —

REF.NO. | <CODE  [qQ7Ty £l 41 NAME OF PARTS RM
1 508935001 Wy — 4 WORM
2 014770622 207+ X2 U357 K3 SET SCREW, SOCKET (CP) M6.35
3 $08936201 1 rOaARRT7 3 PUMP ASSY
3-1 144619000 Rl A e [ WORM WHEEL
3-2 025350332 1EeESHARL135 WASHER, PLAIN L 3.5
3-3 062670812 1|7~ 23.57-40X8 SCREW, PAN M3.57-40X8
3-4 508937101 1K 70-42—-%% PUMP INNER ROTER ASSY
3-5 144622001 HivvsEEHZ DOWEL PIN (E)
3-6 S08939100 NFEL7THr =2 PUMP CASE
3-7 147527000 HE P PUMP COVER
3-8 062671012 3|+~ 3357-40X10 SCREW, PAN M3.57-40X10
3-9 144875001 W75y - PLUNGER
3-10 144876001 R VA A 3 PLUNGER SPRING
3-11 112467002 112 4635 SCREW, M6.35
3-12 147528100 1anE”y OIL FILTER
3-13 147529000 1aaEs+4T OIL FILTER FLANGE
4 017781412 2|F I ~6.35X14 BOLT, M6.35X14
5 142359001 IEE P e OIL FEEDING PIPE
6 $08940000 1Fa-743 OIL TUBE ASSY
7 145737001 12z ravx FELT SUPPORT
8 112743001 17z:ex44I WICK SUPPORT
9 062670612 1]+~ 3357-40X6 SCREW, PAN M3.57-40X6
10 151429001 1|Fa-Fk4 TUBE HOLDER
11 062670612 1|+ ~2357-40X6 SCREW, PAN M3.57-40X6
12 118770001 L PATE 3% PACKING
13 508943000 Hhrvd=ezzub FELT
14 508944001 Iz rAHT FELT SUPPORT
15 062670612 1|+ ~3357-40X86 SCREW, PAN M3.57-40X6
16 -157840000 117333 (L=100) WICK 3X3 (L= 100)
17 $08945001 HEXS.ZAC Vi OIL PIPE
18 014680622 W7+ P ART8377K3 SET SCREW, SOCKET (CP) M4.37
19 508946000 17zwb FELT
20 $12845001 1May rtanrsrzus s ROD OIL PIPE (U) ASSY
21 062670612 2|#~3357-40X6 SCREW, PAN M3.57-40X6
22 112364001 AR PAT QvAVE 28 37 OIL FEEDING PIPE JOINT SCREW
23 159476000 2(¥H = WASHER
24 S$12846001 WEZWF2-Fo 2 OILTUBE ASSY
25 112364001 1NN ATIVEFZRY OIL FEEDING PIPE JOINT SCREW
26 159476000 2[# 42 WAGSHER
27 140779101 He=znFa-723 OILTUBE ASSY
28 112359001 2|NAIATIYEFRY OIL FEEDING PIPE JOINT SCREW
29 159476000 4|F # x WASHER
30 $12987001 MNAIrTINE~-T 2% OIL FILTERCAP
31 062680812 3|+~ 3437-40X8 SCREW, PAN M4.37-40X8
32 508956000 HEEPIFEST B OILFILTER
33 S08957001 HEESI A OIL FEEDING PIPE
34 081044070 1101 JpPas O RING, P44
35 512848001 1Y AL T7DY 3 ROD OIL PIPE (D) ASSY
36 062670612 1|+ ~23357-40X6 SCREW, PAN M3.57-40X6
37 $09125001 t\Fa-JH1r OILTUBE GUIDE
38 062780812 1|+ ~2635-28X8 SCREW, PAN M6.35-28X8
39 155294100 2(axx7 OILFILTER
40 155295001 2108 F2FHIT 2 OIL FILTER FLANGE
41 062670612 4|+ ~2357-40%6 SCREW, PAN M3.57-40X6
42 151927001 219V F 7Tk CLUTCH FELT
43 $12718000 2|73 Hh027T 00 b CHEMICAL FELT

118-281-350




H . %3FFR31% / Thread tension / Faderspannung / Tension du fil / Tension del hiio

i

1713 12 15 14
L |

A
] 66
30-2 . 59,57] \‘ @f
+—57
T \
i \——

e ©
==
A= "5 5\6 fW NS o
64 61 62 69 j
) @—54

118-281-418

— 16 —



H . REAF R / Thread tension / Faderspannung/ Tension du fil / Tension del hilo

— 16 —

REF.NC. CODE Q'TY B NAME OF PARTS R
1 508961101 1@:« FTLFA MAIN THREAD GUIDE
2 062680812 2|# N\ 2437-40X8 SCREW, PAN M4.37-40X8
3 150645009 A ST oF AN TL THREAD GUIDE PIPE (L)
4 014680422 Q4| 7F S AZ2TA37T7 K3 SET SCREW, SOCKET (CP) M4.37
5 512871009 N1 bFa3oag TENSION BASE
6 062681012 2|7 ~2437-40X10 SCREW, PAN M4.37-40X10
7 508963001 44 hFAYLELA T FA TENSION BASE THREAD GUIDE
8 508964001 8|hoH SPACER
9 110813001 AV E S AT NEEDLE THREAD GUIDE
10 159574101 8|4 FFIHLAKY TENSION STUD
11 110832009 Bl1rFIAYHSTI AL TENSION DISC FELT
12 144103009 8|1 rFIVIHYSAYIT TENSION DISC PRESSER
13 145446001 16| pFamiHysS TENSION DISC
14 S30564000 |FAay Nz AR TENSION SPRING WASHER
15 144104001 GINUARFITINZ THREAD TENSION ADJUST SPRING
16 $12872001 A=A NFI 7 LNZ TENSION SPRING
17 530565003 211 bFAYOFY R (TH) TENSION NUT (RED)
18 $30565001 211 FF3 Y2+ YF (2X10) |[TENSION NUT (LIGHT BLUE)
19 $30565004 204 R FIADF YL (£ 1) TENSION NUT (YELLOW)
20 $30565002 204 FI3H9oF Y b (RRY) TENSION NUT (GREEN)
21 512873009 11 hawxr4 . TENSION RELEASE PLATE
22 $08966001 11 by TENSION RELEASE SHAFT
23 508967001 2| x %476 SCREW, M4.76
24 118718001 NS IRYFEEF % SPRING, COMPRESSION
25 508968001 e bzvxsF TENSION RELEASE ARM
26 062681212 13+~ 3437-40X12 SCREW, PAN M4.37-40X12
27 512874001 1FaorrrtrzF THREAD GUIDE
28 060680712 1|31 > K 437-40X7 SCREW, BIND M4.37-40X7
29 143602001 1M1JvxEL DOWEL PIN
30 $12875101 AV ES Y P L PEE THREAD TAKE-UP ECCENTRIC WHEEL ASSY
30-1 512876001 HER ALY PPV PE VY TAKE-UP ECCENTRICWHEEL WITH SCREW
30-1-1 014770622 217 F P X3 U6357 K3 SET SCREW, SOCKET (CP) M6.35
30-2 S08973101 AV E S A=A 7 NEEDLE THREAD TAKE-UP ROD ASSY
30-2-1 018401422 2| 7FHv baxia BOLT, SOCKET M4X14
31 018771432 1|7+ %I +635-40X14 BOLT, SOCKET M6.35-40X14
32 155220000 HEPEVIEEP S AUTO PRESSER ARM BUSH (R)
33 $08770000 HPEEE SHAFT BUSH
34 508976001 AV E S AV 27, NEEDLE THREAD TAKE-UP SHAFT
35 $00356001 IR EES WASHER
37 $00383001 1[# 4 +556x8 BOLT, M5.56X8
38 155539000 HEZS W DUST SEAL
39 512878001 YUnUa b U= NEEDLE THREAD TAKE-UP LEVER
40 018771432 1|7+ Kb b 635-40X14 BOLT, SOCKET M6.35-40X14
41 155162001 1| Z~R=-% SPACER
42 $12879001 AV E G /A NEEDLE THREAD TAKE-UP
43 060680712 2|/31 > KA437-40X7 SCREW, BIND M4.37-40X7
44 $08981001 TNnUgsFo e NEEDLE BAR TAKE-UP
45 062670612 1|+ ~N2357-40X6 SCREW, PAN M3.57-40X6
46 512880001 AV E S 24 NEEDLE THREAD GUIDE
47 014680422 NP+ b AxTVa377K3 SET SCREW, SOCKET (CP) M4.37
48 512881001 LEVAR I G R 2V THREAD GUIDE (U)
49 S08505001 2|2 %318 SCREW, M3.18
50 $12882001 2|14 b7 >F1 THREAD GUIDE
51 062680612 1|5~2437-40x6 SCREW, PAN M4.37-40X6
52 101671002 1o xx2437 SCREW, M4.37
53 512883001 1fFrE 1 F THERAD TAKE-UP THREAD GUIDE
54 060670612 11731 > K357-40X6 SCREW, BIND M3.57-40X6
55 512884001 1oa1 o FL LOWER THREAD GUIDE (L)
56 060660512 2|/%1 > ¥ 318-40X5 SCREW, BIND M3.18-40X5
57 $14198001 HE P PP E YL ECCENTRICWHEEL WITH SCREW
57-1 014680622 207 M X 224370 K3 SET SCREW, SOCKET (CP) M4 .37
59 5$12886000 1|7y F THREAD TAKE-UP ROD
60 $12887001 1M-2uvr CLIP
61 148271001 AV E AP ) NEEDLE BARLINKSTUD
62 512888001 MNFrEeErmF THREAD TAKE-UP ARM
63 148294001 N7+ 229357732 SET SCREW, SOCKET (CP) M3.57
64 147691000 1|7k FELT
65 512889001 Moz a1 b7 EY LOWER THREAD TAKE-UP
66 512890001 TN D) RN—~ ECCENTRICWHEEL COVER
67 117516001 2| KL ra37 BOLT, M4.37
68 113431002 2[H =% | WASHER

118-281-418



I} 7 — 7 E{% / Retainer mechanism/ Haltevorrichtung /
Mécanisme de retenue / Mecanismo del retenedor

J.

\,/4! ‘

Nl?l_“l!
|
_
|
_
_
_

118-281-421



). 1) 7 — 7% /Retainer mechanism/ Halteverrichtung /
Mécanisme de retenue / Mecanismo del retenedor

- 18 —

REF.NC. CODE Q'TY B AT NAME OF PARTS Rvl
1 512851101 HUF—FAriUr73 RETAINER ECCENTRIC WHEEL ASSY ]
1-1 153675001 2|7F M AR Ta37 SET SCREW, SOCKET M4.37
1-2 018401422 2| 7HFEISaX14 BOLT, SOCKET M4X14
2 017771612 1)L +6.35X16 BOLT, M6.35X16
3 508927001 1"WW2x7L4v s SPREADER SHAFT
4 159441001 2l rAHS~-73 SET COLLAR ASSY
4-1 152718001 2| 7F b A2T595 SET SCREW, SOCKET M5.95
5 $12857000 HUF~—+T 2 A58 RETAINER SHAFT BUSH (B)
6 $12858000 TNWIF—F+T 7 X2IF RETAINERSHAFT BUSH (F)
7 $12741000 HEZSNWED DUST SEAL
8 $12859001 15—+ 7F RETAINER ARM
9 018061622 1| P+ HI r6X16 BOLT, SOCKET M6X16
10 $12860001 11> PIN
11 014680422 2|7 F b X2 TA377 R SET SCREW, SOCKET (CP) M4.37
12 148403001 HE AR ) FEED LINK
13 $12861000 1M7z1ex {L=130) WICK (L= 130)
14 $12862000 PAVEE WIRE
15 512860001 e PIN
16 $12863001 HWUF—FRLEdTo2 8% RETAINER HOLDER SHAFT CLAMP
17 014680422 4| T+ rART43TTHKS SET SCREW, SOCKET (CP) M4.37
18 512864001 NUF—FFRLITSy RETAINER HOLDER SHAFT
19 512865001 4iyF—5 /&7 RETAINER
20 512866001 1NUF—FFEa73 RETAINER BASE ASSY
21 018062022 2| 7RI b 6X20 BOLT, SOCKET M6X20

118-281-421




/
i

— S 4 &B1% / Puller device mecnanism/ Ziehvorrichtung
Mécanisme due puller /Mecanismo del dispositivo de arrastre

K.~

66

020
040
041
050
051
060

o

////A///,/,////// N\

&

118-281-241

29-5 ——
29-4 |

g8
&2 __
69

|
~

29-3

—19 —



K. 7 — 2 4&ER%R /Puller device mechanism/Ziehvorrichtung/
Mécanisme due puiler/ Mecanismo del dispositivo de arrastre

- 20~

REF.NO. CODE QTY XA NAME OF PARTS R
1 $13414201 17—~ raybys PULLER ECCENTRICWHEEL ROD ASSY
1-1 $12913-201 1NZ7=3Aryry3 PULLER ECCENTRIC WHEEL ASSY
1-11 113644001 TIAav v yrsFaneyzy ADJUST SCREW
1-1-2 144075001 2(# 357 BOLT, M3.57
1-1-3 105161004 2| Hx WASHER
1-1-4 014760622 3|7F b ARU595 SET SCREW, SOCKET (CP) M5.95
1-2 $12915001 ==k 7m42s NEEDLE ROLLER BEARING 25
1-3 $12916001 N7=-50vF PULLER ROD
1-4 $12821001 1MLehotHz CONNECTING ROD PRESSER
1-5 062630612 2|+ ~33238-56X6 SCREW, PAN M2.38-56X6
2 $17773001 No329999FE T3 CRANK LEVER PIN ASSY
2-1 018771432 1|7+ %)Lk 635-40X14 BOLT, SOCKET M6.35-40X14
3 014770622 1| P+ rA2I6357K3 SET SCREW, SOCKET (CP) M6.35
6 148121000 NIS5L999 4800 CRANK SHAFT BUSH (L)
7 $12917001 Wor=5oknys PULLER DRIVING SHAFT
8 140092001 2V b hS~- SET COLLAR
9 014680422 L7+ b A24377 K3 SET SCREW, SOCKET (CP) M4.37
10 148120000 NS 9T9£280R CRANK SHAFT BUSH (R)
11 $12918000 I EFSE DUST SEAL
12 512919001 NT=39 KL= PULLER DRIVING LEVER
13 018061622 1|7+ KL +6X16 BOLT, SOCKET M6X16
14 $12920001 7=5Lrnevy PULLER CONNECTING SHAFT
15 $12921001 NFIeY2y ADJUST SCREW
16 512922001 1|v=3 KNOB
17 148294001 NP+ rART3577K3 SET SCREW, SOCKET (CP) M3.57
18 $12923001 "% .U CONNECTING ROD SLEEVE
19 107453001 R ES WASHER
20 110140001 11+ +556 NUT, M5.56
21 .| $12924001 1NWo7=-3Lohrvs PULLER CONNECTING ROD ASSY
21-1 100526003 2|42 %2357 STUD SCREW, M3.57
22 110140001 1|1+ K556 NUT, M5.56
23 $12927001 NWF=37L-0673 PULLER FRAME ASSY
24 528256001 HWo-35v2 PULLERSHAFT
25 048090142 1[rx2Y73a%C9 RETAINING RING, C9
26 $12933001 WoF-37via PULLER BUSH
27 502556001 2|¥AX WASHER
28 105812003 2|F+v r794 NUT, M7.94
29 $12934101 WF=-595uFrs s PULLER CLUTCH ASSY
29-1 $13415101 17=-395vF2am7s PULLER CLUTCH SHOE ASSY
29-1-1 118853001 1|7+ b+ 22595 SET SCREW, SOCKET M5.95
29-2 $09039001 2173V F VA CLUTCH CLAW
29-3 150604101 6|20 ROLLER
29-4 150605001 12|95V FEY CLUTCH PIN
29-5 $12900001 12|75 F13% SPRING
30 $12936001 1o5vFrra CLUTCH PLATE
31 106128004 3132357 SCREW, FLAT M3.57
32 $12937101 SN STUD
33 121007001 1\ Pavvyshx3x437 SET SCREW, M4.37
34 $12938001 H A S ASY CLUTCH LEVER
35 106128004 3|5 xT357 SCREW, FLAT M3.57
36 $12939001 I EF ETAY:S SPRING
37 512940101 1WW7-5#H—F PULLER GUARD
38 062670612 4|7 ~N3357-30X6 SCREW, PAN M3.57-40X6
39 154892000 TN EH TS X 2R NEEDLE BAR CRANK SHAFT BUSH (R)
40 $12942001 1N7-=5+4 xR PULLER PRESSER BAR
41 014760622 2|7F b A RT595 SET SCREW, SOCKET (CP) M5.95
42 $12943001 1N7=3puFaneyxy ADJUST SCREW
43 $12944001 1N7=Sa4T1ix SPRING
44 $12945001 1NWWT=SAHTHRIAF PULLER PRESSER BAR CLAMP
118-281-241



K. 7 — 2 %&&R{% /Puller device mechanism/ Ziehvorrichtung /

Mécanisme due puller / Mecanismo del dispositivo de arrastre

66

64

65

020
040

/\
Zi

6§

iy

0

m $
o
N

@

&

118-281-241

—a N ¥

OO
N LN Y
O0Oo0Oo

W

29-1-129-

)

-3
By
69

- 21 —~



K. 7—ZEBHE{%R/Puller device mechanism / Ziehvorrichtung/
Mécanisme due puller / Mecanismo del dispositivo de arrastre

REF.NO. CODE Q'Ty Bl AA NAME OF PARTS RM
45 014770622 V7F b ART6357F 3 SET SCREW, SOCKET (CP) M6.35
46 110167001 11oo ROLLER
47 110168001 1amgssy ROLLER SHAFT
48 $12946001 1 7-5745L/3 = PULLERLIFTING LEVER
49 109239001 HEERAE Y ES WAVE SPRING WASHER
50 528333001 1 #2595 STUD SCREW, M5.95
51 159093009 1/ Fav HANDLE
52 112700001 IPZE KL SCREW, M5.95
53 106588003 1|+ +5.95 NUT, M5.95
54 047400842 1|27 % AWAXS PIN, SPRING ROLL AW4
55 $14172001 WT=SFoF1KD PULLER GUIDE BAR
56 014680622 TNF7F b AFT4370 K3 SET SCREW, SOCKET (CP) M4.37
57 512948001 "F=57r+114 PULLER GUIDE PLATE
58 117516001 2| r437 BOLT, M4.37
59 512949001 117-574%52 PULLER LIFTER LEVER
60 528268001 HENEVIAT STUD SCREW, M7.94
61 $12950001 1N7=574512% PULLER LIFTER PLATE
62 S08777001 2| F 27837 STUD SCREW, M4.37
63 $12951001 1"W7=5Lesry1a PULLER CONNECTING PLATE
64 107017002 2|F 1A% WAVE SPRING WASHER
65 S08777001 2|94 27837 STUD SCREW, M4.37
66 $12952001 1F3mwys4 ADIUST PLATE
67 148847001 2|94 % WASHER
68 017681012 25K ~a37X10 BOLT, M4.37X10
69 $12953001 1v20-557% LOWER ROLLER SHAFT
70 014680422 217 F NARTA377 K2 SET SCREW, SOCKET (CP) M4.37
71 $12954001 2(tv b A5 — SET COLLAR
72 014680422 4| 7F 223437782 SET SCREW, SOCKET (CP) M4.37
76 102538002 3|45 %357 SCREW, FLAT M3.57
79 107272002 1#>5%va37 SCREW, FLAT M4.37
80 107153001 1FH 2 WASHER
81 156265001 1 #FHx WASHER
82 103810002 HI P Ie F-PAE &b WAVE SPRING WASHER
83 014680422 HNWPrrxz2va379H3 SET SCREW, SOCKET (CP) M4.37
84 511624000 1NEkx2T7F SET SCREW PLATE

<020> < I LfFF B/ FOR ELASTIC GATHERED WAISTBANDS >
73 528875000 175 xFy7¥rU28 PLASTIC GEAR (U28)
77 528876000 175257 ¥+4D23 PLASTIC GEAR (D23)

< 040,041 > <giiL 4\ FH/ FORSHIRTFRONTS >

74 $12956001 1d40-35u RUBBER ROLLER (U)

78 $12959000 1|i60-5-p7 3 RUBBER ROLLER (D) ASSY
<050,051,060> <[EZEff (+ B/ FOR WAISTBANDS OF JEANS >

75 512957001 1|RF— ¥+ Us0 STEAL GEAR (U60)

78 $12959000 I EPA =S R RUBBER ROLLER (D) ASSY
<020><*+ T3 /3—"Y/OPTION PARTS >

73 512955000 TS 2FY T FTU22 PLASTIC GEAR (U22)

77 $12958000 175 2FY7X¥7D18 PLASTIC GEAR (D18)

~22 -

118-281-241




L. T3 L&) Bk / Lower rubber feed mechanism / Untere gummibandzufihrungvorrichtung
/ Mécanisme d‘entrainement/Mecanismo de alimentacién

——- X1

[=)]
o
[ ]
o
w

020
4
\
! §

55—

118-281-261
—23—



L. ™3 L& ER/ Lower rubber feed mechanism / Untere gummibandzufihrungverrichtung
/ Mécanisme d'entrainement/Mecanismo de alimentacién

REF.NO. CODE__ |oTv £s AL ! NAME OF PARTS
1 S09023101 N v REq ECCENTRICWHEEL BASE
2 062681412 3|+ ~NT4337-40X14 SCREW, PAN M4.37-40X14
3 509024001 TN oo Famey iy ECCENTRICWHEEL ADJUST SHAFT
4 S09025001 1IN Faney iy ADJUST SCREW
5 509026001 TN NXq4 ECCENTRICWHEEL STOPPER PLATE
6 062670612 2|+ ~2357-40%6 SCREW, PAN M3.57-40X6
7 509027001 TesSH¥Hx23D10 WASHER, PLAINS 10
8 107453001 1|¥FhH= WASHER
9 110778002 1|¥Y %+ F556 NUT, WASHER M5.56
10 512896101 1|oadaxosyoyrs 3 LOWER FEED ROD ASSY
11 509036001 1N = A b B R i § RUBBERFEED BUSH
12 509032001 Heerioomsy NEEDLE BEARING
13 116662004 1|\ ¥H % WASHER
14 148007001 1|¥3m+vY +476 NUT, M4.76
15 S09033001 1|daxsyLii— RUBBERFEED LEVER
16 106128004 3|5 2357 SCREW, FLAT M3.57
17 $09034001 HFaxrovrsy RUBBER FEED ROD SHAFT
18 151090001 1A 2 HH2 THRUST WASHER
19 $09035001 HEERAVES ADJUST SCREW
20 $09026001 HEY PP R ECCENTRIC WHEEL STOPPER PLATE
21 062670612 2|+~ 1357-40X6 SCREW, PAN M3.57-40X6
22 $12898001 "WosvFs s CLUTCH ASSY
22-1 $18953001 1Mo5yFrz)—753 CLUTCH SLEEVE ASSY
22-1-1 014760622 1|7+ x %595 SET SCREW, SOCKET (CP) M5.95
22-1-2 118853001 1|7+ r %2595 SET SCREW, SOCKET M5.95
22-2 102843004 1#5> %357 SCREW, FLAT M3.57
22-3 $09039001 2195V F YA CLUTCH CLAW
22-4 150604101 6|20 ROLLER
22-5 150605001 12|25 vFE> CLUTCH PIN
22-6 $12900001 12|25 yFnz SPRING
23 028060242 1N 2HHR2-6 WASHER, SPRING 2-6
24 S09040001 1"Wos5vFro7a CLUTCH CAP
25 106128004 3|45 xv357 SCREW, FLAT M3.57
26 509041001 HES YA PIN
27 014780622 17+ rxxT6357K3 SET SCREW, SOCKET (CP) M6.35
28 118735002 I ES WASHER
29 018061422 1|7+ HF r6X14 BOLT, SOCKET M6X14
30 $12704001 1FImey FET ADJUST BASE
31 $12822001 1NTaax70RFd4R7 3 RUBBER FEED BASE (R) ASSY
32 S09043000 17z k FELT
33 018062022 2|7+ H I h6x20 BOLT, SOCKET M6X20
34 018062022 2|7+ HE Ik BX20 BOLT, SOCKET M6X20
35 110197001 1MeYy rhsS-— SET COLLAR
36 153675001 2|7F A 2437 SET SCREW, SOCKET M4.37
37 $16258001 M\ oaTdaxv1)I9 LOWER RUBBER FEED SHAFT
38 516257001 1RO H R 2S SPRING (S)
39 148239001 218 ds o hs— THRUST COLLAR
40 $12904001 HEPE AR B RUBBER FEED BRACKET (L) ASSY
40-1 509049000 204ty yxznL RUBBER FEED SHAFT BUSH (L)
41 018061422 2|7 F RN rex14a BOLT, SOCKET M6X 14
4?2 147691000 2|7 b FELT
43 $12906001 1daxyyn-53 RUBBER FEED ROLLER
44 148294001 A PF P ART357TTRI SET SCREW, SOCKET (CP) M3.57
45 $12907001 1l#>r>3-n~-3 TENSION ROLLER
46 S09052001 27 yvavo-344x TENSION ROLLER SUPPORT
47 014680422 2|7F R ART4377 K3 SET SCREW, SOCKET (CP) M4.37
438 109763002 2|94 % WASHER
49 $12908001 17ryvacvo~-Sy4Tos TENSION ROLLER SUPPORT SHAFT
50 $12941001 1la~-s7+#52 ROLLER LIFTING LEVER
51 014680422 2(7F P ARTAZTTRS SET SCREW, SOCKET {CP) M4.37
52 110820101 e rFan Ry TENSION STUD
53 146688001 1Mreone~ iz SPRING
54 025770232 1ESHHFF17635 WASHER, PLAIN M 6.35
55 100136001 M1 rvFaniry b TENSION NUT
56 $12909001 12+ YTa% STOPPER PLATE
57 062680812 2|+ N 3437-40%8 SCREW, PAN M4.37-40X8
58 $12910001 HWdaHqs ks RUBBER GUIDE SHAFT
59 014680422 207+ P AR TA37T KRS SET SCREW, SOCKET (CP) M4.37
60 $12911001 A B B RUBBER GUIDE
61 014680422 207+ M A2TA377 K3 SET SCREW, SOCKET {CP) M4.37
62 S09058001 "MNa->74%K" ROLLER LITING BAR
63 $09059001 1a-s7415% SPRING
64 048030342 1|~ % 7E3 RETAINING RING, E3
65 148042001 2N KA =REYF BELT COVERSTUD
66 $12912001 1T AaH1rU RUBBER GUIDE (U)
67 060680712 2|31 > K 437-40X7 SCREW, BIND M4.37-40X7
69 105812003 2|FV 794 NUT, M7.94
70 $16466000 HE RSP A A WASHER

118-281-261



4 — 2 BEf% / Gauge parts / Lehren / Piéces du jauge / Piezas de calibradores

M.

118-281-231

N. 5 v /X—[% / Lapper mechanism/Falz-mechanismus/

Mécanisme a rabat/Mecanismo de solapado
<#* 7T 3>2/N—="J /OPTION PARTS >

050
051
060

118-281-239

— 25—



M. 47— BfR/Gauge parts/Lehren/Pieces du jauge / Piezas de calibradores

REF.NO. CODE |qQTv Bl Ao NAME OF PARTS RM
1 % HVEETH NEEDLE CLAMP ASSY
1-1 146427001 4|7+ r X238 K S SET SCREW, SOCKET (CP) M3.18
1-2 153675001 W7t xxva37 SET SCREW, SOCKET M4.37
1-3 $12758001 17+ r #1437 SET SCREW, SOCKET (CN) M4.37
2 P4 41232 1JUY113GS NEEDLE (UY113GS)
3 X 1) 1% NEEDLE PLATE
4 $09121001 4|7 %5 % I357%6 SCREW, FLAT M3.57X6
5 * LN e A PRESSER FOOT ASSY
5-1 $12768001 WAy iada PRESSER FOOT BASE
5-2 512769001 HER SRS PRESSER FOOT INDICATE PLATE
5-3 100294002 NF %476 STUD SCREW 4.76
5-4 512770001 21T UKD PRESSER FOOT INDECATE BAR
5-5 $12771001 2\ PIN
10 100366002 2|THNET P ARIL3TXS SET SCREW, (FT) M4.37X5
6 X N ER-ADFA FEED DOG
7 107093002 119 x3x¥437 SCREW, M4.37
8 X 1H)F—FFKILH2 2 RETAINER HOLDER ASSY
8-1 146427001 417> P ARIINBIARE SET SCREW, SOCKET (CP) M3.18
9 $08505001 2| x %318 SCREW, M3.18

118-281-231

N.Z v /N—[Ef&R/Lapper mechanism/Falz-mechanismus /

Mécanisme a rabat/Mecanismo de solapado

REF.NO. CODE Q'TY B XA NAME OF PARTS RM

<* >3 /8—="Y /] OPTION PARTS>
<050,051,060>< EFJ T2 kT wit—H/Fortopand bottom waistband attachment>
5 $18635001 1S Vis=bUY s 14893 LAPPER SET PLATE ASSY
5-1 518574001 Hovn—ryvarsa LAPPER SET PLATE
5-2 518575001 1P dnra ANGLE PLATE
5-3 518576001 HWrevdnrga ANGLE BRACKET
5-4 062681012 2|3~ 3437-40X10 SCREW, PAN M4.37-40X10
5-5 146354001 AN S WASHER
5-6 062671212 2|7 ~N23357-40X12 SCREW, PAN M3.57-40X12
5-7 117516001 2K k437 BOLT, M4.37
118-281-239

— 26 —




Z1. (TR / Accessories / Zubehor / Accessoires / Accesorios

= 020 4.9 35 56 36
T /é@ |
\f/* |
Lo .
| «*"-

-

OFEROBMIEET LI NS T3,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
® Les détails des accessoires inclus sont sujets a des changements.

® Losdetalles des los accesorios inclufdos pueden variar.

\

118-281-910
—27 —



Z1. {TEBSEE1R / Accessories/ Zubehor / Accessoires / Accesorios

—-928—

REF.NO. CODE QTY EL XA NAME OF PARTS R

- T

1 24 10132 22/ UY113GS NEEDLE (UY113GS)

2 101572101 1|27 55%190 SCREW DRIVER 5.5X190

3 118837001 1% 2%723.4%X70 SCREW DRIVER 3.4X70

4 S01943001 1enov Kz <w73168 SCREW DRIVER 1.6

5 146049001 11605 K 2x+2 HEXAGONAL WRENCH 2

6 $12891001 TehowR 237325 SCREW DRIVER 2.5

7 142721001 116h 78K Z/N+3 HEXAGONALWRENCH 3

8 150335001 16h 7RI ZNFS HEXAGONAL WRENCH 5

10 138201001 HFIvzIwos SCREW DRIVER

14 117466000 1E~EY b PINCETTE

15 S06701000 1K1 5—-23 POLY OILER ASSY

16 145277105 HWtsngos OIL TANK

21 149247001 A DA CHAIN ASSY

22 525098001 20b T 1453 MACHINE BASE PLATE ASSY

24 222372001 4|57 2 F I +8X70 BOLT, M8X70

25 213650001 16)72.3X8.5X385T WASHER, M2.3X8.5X38ST

26 025080236 dlES>HHZFLIS8 WASHER, PLAIN M 8

27 028080242 A\NZHH22-8 WASHER, SPRING 2-8

28 021080106 4|FY r1 28 NUT, 1 M8

29 147919001 4 KT A RUBBER CUSHION

30 509001101 M2y H1KR CHAIN GUIDE

31 060680712 2(/34 > K437-40X7 SCREW, BIND M4.37-40X7

32 140759000 13-4 FUNNEL

33 144224001 1 eThN=~ HEAD COVER

41 512894001 ZynRyH=x LAPPER WASHER

42 060680712 2031 > K 437-40X7 SCREW, BIND M4.37-40X7

45 122991001 1|7voserRrRU740 ACCESSORY BAG

<020,040,041,050,051,060 >

11 - 105343001 1| XAz L F8X9 WRENCH 8X9

13 107780001 1| 2/7¢710X12 SPANNER 10X12

43 509021000 171U R GREASE

<000,001,040,041,050,051,060>

341 $09002009 1|~ ph = BELT COVER

39 102424004 2| X 2437 SCREW, M4.37

<020> < T 41T+ B/ FOR ELASTIC GATHERED WAISTBANDS >

34-2 512893009 LIRS, VA e BELT COVER

35 513583009 N VN PAC A BELT COVERPLATE

36 129984002 1|Y~3%2357 SCREW, M3.57

37 113730001 14> %2437 STUD SCREW, M4.37

38 146598001 1N2HFH% WASHER, SPRING

40 148042001 3N bANR=—2EYR BELT COVERSTUD

56 102023005 o Axva37 SCREW 4.37

57 062681012 1|+~ =2437-40X10 SCREW, PAN M4.37-40X10
118-281-910



22 . {TE55REE&R / Accessories / Zubehdr / Accessoires / Accesorios

44-5-3
44-5-1
44-19-2

44'23 44‘2] 44-22 44_19_1 !

44-19-&-E§f§

:::::

2 44-11-2 44-11-3

@ EMOBHMEIEETZL¥FHYET,

© The details of included accessories are subject to change.

® Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
® Les détails des accessoires inclus sont sujets a des changements.

® Los detalles des los accesorios inclufdos pueden variar.

118-281-910
— 29—



22 . {TiESRR / Accessories/Zubehdr/ Accessoires / Accesorios

—~ 30—

REF.NO. CODE Q'TY ELAA NAME OF PARTS RM
44 512810009 VW1 hR2FH 1% 28TH COTTON STAND ASSY 8TH
44-1 156112003 113546/ 17D COLUMN PIPE (D)
44-2 150172003 HEE YN COLUMN PIPE
44-3 150174000 1MNasaxvys COLUMN CAP
44-4 $13794001 IRFAREVE S7% BV PIPE SCREW SET (A)
44-4-1 150206000 1e>H#H3R16 WASHER, PLAIN 16
44-4-2 150191002 16577+ +5/8 NUT, 5/8
44-4-3 S01005000 1rha7d4 RUBBER WASHER
44-5 150106003 Nasaryar o3 COLUMN JOINT ASSY
44-5-1 150173003 1asayzrat COLUMN JOINT
44-5-2 062501406 2|+ ~as5x14 SCREW, PAN M5X14
44-5-3 021500106 21122+ b5 NUT, 1 M5
44-6 $13173009 2|/ RN E -9 Ed149 3 HOLDER SUPPORT BRACKET ASSY
44-6-1 $13174009 AL VI B R HOLDER SUPPORT BRACKET
44-6-2 131007001 2| FA2T6357 K3 SET SCREW, (CP) M6.35
44-7 S$13175001 | RNF—-T 7573 HOLDER SHAFT (S) ASSY
44-7-1 $13176001 Bl RNE—-T 7S HOLDER SHAFT (S)
44-7-2 062502002 6|+~ 15x20 SCREW, PAN M5X20
44-7-3 028050242 6|/N2HFHR2-5 WASHER, SPRING 2-5
44-8 $02778002 2T d =2 SPOOL HOLDER 2
44-9 502779009 2127 =k g—3 SPOOLHOLDER 3
44-10 502780001 1NN XT=nzxIEY 2 SPOOL SCREW SET 2
44-10-1 150179002 2127 =N uB SPOOL SHAFT (B)
44-10-2 028050246 2|2 ¥ H %25 WASHER, SPRING 2-5
44-10-3 021500106 411> 2FY kS NUT, 1 M5
44-10-4 0A 1503006 1|+ 3+~ %7 25X30A SCREW, PAN (P WASHER) M5X30A
44-10-5 0A1501406 T[+F ¥ o I5x14A SCREW, PAN (P WASHER) M5X 14A
44-11 502782001 A I S BN SPOOL SCREW SET 3
44-11-1 150179002 3|27 -1 78B SPOOL SHAFT (B)
44-11-2 '028050246 [N HHR2-5 WASHER, SPRING 2-5
44-11-3 021500106 5122+ Y k5 NUT, 1 M5
44-11-4 0A 1503006 1|+ F#~¥ 7 25X30A SCREW, PAN (P WASHER) M5X30A
44-11-5 0A1501406 1|+ FXH Y T5X14A SCREW, PAN (P WASHER) M5X14A
44-12 150180001 8| aH¥S SPOOL STAND BASE
44-13 150182000 8|RFT—~Y k SPOOL MAT
44-14 126863001 8|R7—nsvi3ay SPOQL CUSHIQON
44-15 502784009 218 =HHTAEY b HOLDER SUPPORT (A) SET
44-15-1 150188009 2|AT =R L —HHTA SPOOL HOLDER SUPPORT (A)
44-15-2 062501006 2|F~N235X10 SCREW, PAN M5X10
44-15-3 021500106 211334V ks NUT, 1 M5
44-15-4 031452206 2| ¥ ILE 2 485X22 WQOD SCREW, ROUND M4.5X22
44-16 $02786002 N2y rnydH—-r32 THREAD HANGER ASSY 2
44-17 $02788009 1MALY RN H=7 33 THREAD HANGER ASSY 3
44-18 $13666009 NRALY RNV H—7 335 THREAD HANGER ASSY 3-5
44-19 150145009 RSN b & VI Sl THREAD GUIDE HOLDER ASSY
44-19-1 150185009 Hrrr7odahng-— THREAD GUIDE HOLDER
44-19-2 0A 1503006 1+ F~N¥2 35X30A SCREW, PAN (P WASHER) M5X30A
44-19-3 021500106 1hoz+v s NUT, 1 M5
44-20 S04109001 Ha v 7ora94=KY THREAD GUIDE SUPPORT BAR
44-21 138843001 AR A e SRV JOINT
44-22 014060632 2|7+ b ABX6T HE 3 SET SCREW, SOCKET (CP) M6X6
44-23 $13172001 N1 h7or48 THREAD GUIDE 8
<%+ 73 2/%="Y [OPTION PARTS>
17 147893009 Nayz7HF73144 TREADLE PEDAL
18 021400106 2+ r1v2a NUT, 1 M4
19 062401406 2|~ 3ax14 SCREW, PAN M4X 14
20 116016001 2{~Xz kA PEDAL STOPPER
58 $21331001 WFFA5=-8Y LOOPER TIMING GAUGE SET
58-1 $15160001 L DI LOOPER GAUGE
58-2 $21332001 NWFT7Ar—v128 GAUGE PLATE
58-3 $21333001 aawsr—3 HIGHT GAUGE

118-281-310




T — T EbER—

¥ 7%/ GAUGE PARTS LIST / LEHRENLISTE /

LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES 1/5
£ # 000-2 000-3 000-4 000-5 000-6 000-7
Specifications
it *f:bg M 512808-080 | $12808-041 | $12808-042 | S12808-043 | $12808-044 | S12808-045
A e — B O R B (-3, TdLEUEL)
Application For plain stitching (For w/o puller and lower rubber feed)
S (1 > 7) a e L =
Needle Spacing E
(ne) 11 HH I
‘ L \ 1 1/8 :’ | L1/ 1 12 ‘ L_ sxl_sj /8 3/16
i Z
Name of Parts A B < D 3 F
gt b A #E 1® ©® ® 1® 19| /®
Needle Clamp 5 o0 0 0 6 o0 © o© c o o o C ) ) c G © o o o
Assy e 6.0 0 e —— © —— = 0 B 90 — 20/
$13400-001 S13401-001 S$13402-001 S13403-001 $13404-001 $13405-001
BY/=W A BV g 2
N 0925 024 l & e o
Presser Foot iLnuun ojo s “ 008 ’Uﬂ 0o 6o | oo
Assy = : ' =
$12767-001 S12774-001 S$12777-001 S$12780-001 $12783-001 $12786-001
s & | el | T ° T ) r °
: n
oo | | D Lo ) | (s ) | e ) | v
(o] o o [ o
$12760-001 $12761-001 $12762-001 $12763-001 $12764-001 $12765-001
* U e
Feed Dog
$12792-001 $12793-001 $12794-001 S$12795-001 $12796-001 $12797-001
)5~
F IS RE &% & €8 & 9 5 6 & © @ o T [ m
Retainer Holder S lg o = Lo o [ 2 o (6o
Assy
$13407-001 $13408-001 $13409-001 $13410-001 $13411-001 $13412-001
3228t UY113GS \ '
Needle UY113GSJ $12759-011 «— «— «— « «— J

—31—



2/5

£ 000-8 000-9 001-0 001-1 020-1 020-2
Specifications
Tﬂfai; v $12808-046 $12808-047 $12808-048 $12808-049 512808-006 $12808-007
B 2 — A # # B(7-5. TOLEUEL) 4 4L R
Application c lai o For elas'tsc gathered
or plain stitching (For W/O puller and lower rubber feed) waistbands
sty > %) B .
Needle Spacing T T ; : \ 1]
inch | NN i
”_‘JLK‘_JM M'm M /‘LH_‘__\M"’ y'ls__\‘\a/aums \’«/4!, L‘*.,l
h %
Name of Parts G H ! K L A
‘—%-f -Lh } %E. \/@ @ V7 L. — N
{ © (© i(©) j©)
NeedIeCIamp El O/Q 5 0 ooDoo o0 I)D 00 ooJ\) S0 I o/o\)oo a [jo 2
ASSy @ © ©) © 9 B L_':_?_-@ 4’%)@-‘ ORC) ’f;)’a)j} S 9 © 1) ) o)
$13406-001 $13598-001 $14261-001 $14263-001 $16041-001 $13400-001
N g ‘ - H
# T 4 (O@O _ oo OF]
Presser Foot 00 | 00 godo 00 00 DD M0 0
$12789-001 $13601-001 $14270-001 S14273-001 $16044-001 $12767-001
lo ° ) ° ) ) ]
&t e | n
| K
aerte | L L A || TR
l- J 9J isd Al
$12766-001 $13600-001 $14267-001 $14268-001 $16043-001 $12760-001
%YW |
Feed Dog :
$12798-001 $13604-001 $14279-001 $14280-001 $16047-001 $12792-001
- —
&L Qﬁ‘ﬂ l@tb E [F5 @9 (L%m e @:y 1{5 -2 EL’ 1;)_T‘Tc 3 :3
Retainer Holder = = —= = i Lo — s =
Assy
$13413-001 $13605-001 $14282-001 $14284-001 $16048-001 $13407-001
28t UY113GS
Needle UY113GS $12759-011 « “— « “— «—

— 32 —




3/5

Needle UY113GS

s 5
Specifications 020-3 020-4 020-5 020-9 040-6 040-7
a7~ $12808-008 5$12808-009 5$12808-01 $12808-033 $12808-01
Label - - -010 - -011 $12808-012
B 2 J 4L T ¥ H DA ' SR VAR ==
Application For elastic gathered waistbands For shirtfronts
, ? ]
$#M(A > F) L —
Needle Spacing T
(inch) | I
%11/513 ixw\: ; - ‘ﬁjm‘}’“ i_l‘\ i ;L_M_Wlﬁ‘ meﬂs
& &
Name of Parts B c D H £ F
it 1k X # B P [ = B y
i©) ® © f©) 1@
NeEdiec‘amp [E) ?3\ 0o o ) k‘o¥)o o] o %Jc [S] =) oJo 5} o o J o ° {00 Q © o
Assy o ea| (lae e gl|z & o o 28 of |58 =2 2= =
$13401-001 5$13402-001 $13403-001 $13598-001 5$13404-001 S13405-001
. [T55F EXory , '
moT [0 5O ‘ : &% 095
Presser Foot Ge.o8 ¢ e 0o ) 0
- J
Assy *
S$12774-001 $12777-001 $12780-001 $13601-001 $12783-001 $12786-001
Qo [+ -] (=} 2 9 (<]
&t i
Needle Plate L A LA | R
‘ 2 lo o o ‘
$12762-001 $12763-001 $13600-001 $12764-001 $12765-001
L
* U
Feed Dog
$12793-001 $12794-001 $12795-001 $13604-001 $12796-001 $12797-001
I) F - j_ = f ® ©
3 e s & ¢ e & @ @ © & © o 58 T S8 ©© HEE)
2 4 'jf‘ﬁ : [« s} C [} S [S }_o—ﬁ = =]
Retainer Holder — —
Assy
$13408-001 $13409-001 S$13410-001 $13605-001 $13411-001 $13412-001
2228 UYII3GS| o959 011 - - - “ “

—33 —




4/5

< &. . ﬁ 040-8 041-0 041-1 050-3 050-6 050-7
Specifications
T:t?‘if);l\‘)b $12808-013 S$12808-014 $12808-015 $12808-023 $12808-016 S$12808-017
B 2 Bl i ¥ v H EE T 7 B
Application For shirtfronts For waistbands of Jeans
stm(r > F) | '
Needle Spacing |
(inch) | \
1/_4_”3/4[@ J/_LG_H i Lails JLIG__“ /4 |f_i/£ ﬂj‘ /8 l}uﬂs
& =24
Name of Parts G J K B E F
gt Ik X #8 @) @) ® N® @
NeedIeCIamp o o o 0 [53a [ 50 oo/ 5o B H;__o! o‘ o 0 =0
8 B 9 g Xc) D) D) @9 B © 2 ® © 9 ® 9 B_9
ASSy [ —— — = < e ——— o | —
$13406-001 $14261-001 $14263-001 $13401-001 5$13404-001 $13405-001
] g TN 0AN g RN
R B2a T SO8)| || o8d | || ges
Presser Foot 00 | 00 | 10 00 00 | 00 0000 00 il i 60
L E i
Assy | ) L
$1278%-001 $14270-001 $14273-001 $12774-001 $12783-001 $12786-001
) 2 [-)
o M I
Needle Plate a el || A 1| EX
‘Q ‘g ]
$12766-001 $14267-001 $14268-001
= U e
Feed Dog
$12798-001 $14279-001 $14280-001 $12793-001 $12796-001 $12797-001
-7
&L ﬁ%&ﬂ “@ ; i oj} z?’f; i ‘@O 5 0 91 ’c;? 3;—§1| | 3 ‘ag
Retainer Holder ; ~ ]
Assy
$13413-001 $14282-001 $14284-001 $13408-001 S$13411-001 $13412-001
$2 B UYTISGS  ooueg 01y - - $12759-016 - -

Needle UY113GS

—~34 —




5/5

Needle UY113GS

T ¥R - - *T7 =
Specifications 050-8 051-0 051-1 060-6 Option
&*faie/r v $12808-018 5$12808-019 5$12808-020 $12808-050 —_—
B 7 E E 7 0 B (B9 A) | ZRstHEA (EMH)
Application For waistbands of Jeans (For thick) 2 Needles (For thick)
| N | ]
$TH(1 > F) — | #ﬁ
Needle Spacing 1
(inch) \ 1!
vl Lo ] Lo el L flane| sns Lo [ Lons | [ L0 F v . WL
&h %
Name of Parts G . K E -
gt 1k 4 48 (® (@] ©) /@
NeedIeCIamp o o o o\ RS c 0 50 5o 00
Assy as o sol| a2 aa e
$13406-001 $14261-001 $14263-001 S13404-001 $28879-001
g g O
A | \ I@@I =
Presser Foot \y 00 | 00 0¢ [ S
Assy
$14270-001 $14273-001 $28872-001 $28882-001
o o -] © o
i B 0 |
Needie Plate i q J Al e [
o, P Al te]
5$12766-001 $14267-001 $14268-001 $28871-001 $28881-001
* U
Feed Dog
$12798-001 $14279-001 $14280-001 $12796-001 $28884-001
-
VT _—j— [ % EXE] 5% — 50 | [°® —90] reee e
’T W 9 'jf‘ﬂ ;—o ] \l &) & = &) [ © & e} [6]
Retainer Holder ' — ‘ =
Assy
$13413-001 $14282-001 $14284-001 S13411-001 $16048-001
22 8 UYTI3GS| o) o000. 016 - - $12759-022 $12759-019

— 35—




F 7 3>/¥—"//OPTIONPARTS/SONDERZUBEHOR/
PIECES EN OPTION /PIEZAS OPCIONALES

T8 (mm) | 2LV 18 T~ T

Needle (mm) {(mm) EEEHEO - K
spacing Finished Tapesize Parts No.
{mm) size (mm) {(mm)
A B C
fMS="YBFI LA (TH) 28.5 33 31 |515691-001
Elastic hemmer (Down turn)
25.4 30 28 $15691-002
38.1 42 40 $15691-003
=0
JEAENER 19.1 25 23 $15691-004
R
B 31.8 36 34 |'515691-005
FEJLANA T —
Elastichemmer (Open elastic)
ILF-7
535 3N
Elastic max
- - size $15692-001
=

A_J 40
- L

EFOIRA NN KRBT vt =
Top and bottom waistband attachment

38.1 42 65 $15693-001
31.8 35 56 $15693-002
A/AXTIT AN KAS v IN— ]
Right angle elbow binder 38.1 42 110 | $15694-001
31.8 35 95 $15694-002
25.4 30 85 $15694-003

— 36 —



5| /INDEX/VERZEICH!S/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page

S00313008 [A -22 2 S08945001 |G -17 14 512730001 |B -28 a
 S00356001 |H  -35 16 508946000 |G -19 14 512731001 | B -30 4
S00383001 jH -37 16 S08956000 |G -32 14 $12732201 |JD -1 8
500879001 |C -22 6 5089857001 |G - 33 14 512733001 |D -1-9 8
S01005000 [Z2 -44-4-3 30 S08961101 |H -1 16 §12735001 ID -1-13 8
S01943001 21 -4 28 508963001 [H -7 16 $12736001 |D -6 8
S02556001 | K -27 20 $08964001 |H -8 16 512737001 |D -8 8
S02606000 JA -5 2 508966001 | K -22 16 512738001 ID -13 8
S02778002 jZ2 -44-8 30 S08967001 |H -23 16 512740001 |D -19 8
S02779009 22 -44-9 30 508968001 |H -25 16 512741000 |D -22 8
S02780001 |22 -44-10 30 50897310t |H -30-2 16 F -8 12
S02782001 |22 -44-11 30 508976001 |H -34 16 -7 18
502784009 |Z2 -44-15 30 S08981001 |H -44 16 $12742001 |D -24 8
$02786002 |22 -44-16 30 S09001101 | Z1 -30 28 512743001 |D -31-3 8
S02788008 |Z2 -44-17 30 S09002009 |21 -34-1 28 512758001 [M -1-3 26
S04109001 |22 -44-20 30 509021000 [Z1 -43 28 512768001 M - 5-1 26
S06701000 |21 -15 28 S09023101 |L -1 24 $12769001 |mM -5-2 26
S07468000 |E -15 10 509024001 |L -3 24 512770001 |m -5-4 26
507959001 |D -25 8 S09025001 |L -4 24 $12771001 | M -5-5 26
S08505001 |H -49 16 509026001 L -5 24 $12806001 {E  -10 10
M -9 26 L -20 24 512806002 JE -10 10

508628000 A -3 2 509027001 |L -7 24 512806003 [E -10 10
S08631000 |A -15 2 509032001 |L -12 24 512807001 |{E -5 10
508632009 [A -19 2 509033001 |L -15 24 512810009 172 -44 30
508639000 jA -33 2 509034001 |L -17 24 $1281100C |E  -14 10
508674000 [A -56 2 S09035001 |L -19 24 $12814000 |E  -16 10
S08675000 |A -57 2 S09036001 |L -11 24 512817000 |E  -17 10
508682001 |B -3 4 509039001 | K -29-2 20 512818001 |E  -19 10
508683000 |B -4 4 L. -22-3 24 512819201 |F -1 12
508684101 |[B -6 4 509040001 L -24 24 $12821001 |F  -1-2 12
S08685001 |B -6-1 4 S09041001 |L -26 24 K -1-4 20
S08686101 |B -6-2 4 S09043000 L -32 24 512822001 L -31 24
sS08688001 |B -9 4 S09049000 | L -40-1 24 $12825000 |F -4 12
508692101 |[B -17 4 509052001 |L -46 24 512826100 [F -5 12
508693001 B -17-1 4 S09058001 |L  -862 24 $12827000 |F -6 12
S08694001 |B -17-2 4 S09059001 | L -63 24 512828000 |[F -7 12
S08696000 B -25 4 S08120001 |B -17-3 4 512829001 {F -9 12
S08767001 |JC -1 6 $09121001 |M -4 26 512830001 |F  -11 12
508768001 |C -2 6 509125001 |G -37 14 512831001 |F  -13 12
508769001 |C -6 6 $09260001 |D -27 8 512832001 |F -14 12
S08770000 J1C -12 6 511624000 [K -84 22 512833001 | -15 12
H -33 16 S12703001 |A -2 2 512834001 |F  -17 12

S08771001 |C -14 6 $12704001 L -30 24 512835001 |F -18 12
S08774001 |C -15 6 $12705009 |A -24 2 512836001 |F -20 12
S08775000 |C -27 6 S12706000 A -25 2 512837001 |F -22 12
508776001 |C -25 6 S$12707001 A -30-1 2 512838001 {F -23 12
S08777001 |C  -26 6 $12708001 |A -34 2 512839001 |F -25 12
K -62 22 $12709000 A -36 2 512840001 {F -26 12

K -65 22 $12710001 |A -37 2 512842001 |F -28 12

508871001 | D -10 8 512711101 |A -4 2 512843001 |F  -30 12
508889101 |E -1 10 $12712001 |A -44 2 512844001 |F -32 12
508890001 JE -1-1 10 S12713000 [A -45 2 $12845001 |G -20 14
508892001 JE -8 10 S12714001 A -47 2 512846001 |G -24 14
508896101 JE - 11 10 $12715000 |A -48 2 512848001 |G -35 14
$08897001 {E -11-1 10 S12716009 |A -50 2 $12851101 {J -1 18
S08927001 |J -3 18 $12717009 |A -52 2 512857000 |J -5 18
508935001 |G -1 14 $12718000 |G -43 14 512858000 ) -6 18
508936201 [G -3 14 $12720001 |{B -32 4 512859001 |1 -8 18
508937101 |G -3-4 14 512721009 |B -1 4 512860001 |4 -10 18
508939100 |G -3-6 14 $12722009 |B  -1-1 4 J  -15 18
508940000 |G -6 14 512724001 |B -8 4 512861000 |J -13 18
508943000 |G -13 14 512725101 B - 11 4 512862000 1) -14 18
$08944001 1G_ -14 14 $12729001 |B -27 4 $12863001 }J -16 18

~37 —




FE5|/INDEX/VERZEICHIS/

INDEX/INDICE

CCDE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$12864001 |1  -18 18 $12952001 |K - 66 22 330565003 {H -17 7
512865001 {1 19 18 $12953001 |K -69 22 $30565004 {H -19 16
$12866001 |J -20 18 $12954001 {K - 71 22 $31012001 {C -16 6
$12871009 {H -5 16 $12955000 {K -73 22 $31013001 {C -17 6
$12872001 |H -16 16 $12956001 {K -74 22 0A1501406 |22 -44-10-5 { 30
$12873009 |H - 21 16 $12957001 | K -75 22 72 -44-11-5 | 30
512874001 |H -27 16 $12958000 |K -77 22 0A1503006 | Z2 -44-10-4 | 30
$12875101 |{H -30 16 $12959000 |K -78 22 Z2 -44-11-4 | 30
512876001 |H -30-1 16 K -78 22 Z2 -44-19-2 | 30
512878001 |H -39 16 512961001 |A - 14 2 014060632 |Z2 -44-22 30
512879001 |H -42 16 512987001 |G -30 14 014680422 |D -30 8
$12880001 |H -46 16 513172001 |Z2 -44-23 30 H -4 16
512881001 |H -48 16 $13173009 |Z2 -44-6 30 H -47 16
512882001 {H -50 16 $13174009 |z2 - 44-6-1 30 1 -1 18
512883001 |H -53 16 $13175001 |22 -44-7 30 ;17 18
512884001 |H -55 16 S13176001 |22 - 44-7-1 30 K -9 20
512886000 |H -59 16 $13414201 |K -1 20 K -70 22
$12887001 |H -60 16 $13415101 | K - 29-1 20 K -72 22
512888001 |H -62 16 $13583009 [Z1 -35 28 K -83 22
512889001 |H -65 16 $13666009 |Z2 -44-18 30 L -47 24
$12890001 |[H -66 16 $13794001 |22 -44-4 30 L -51 24
512891001 |Z1 -6 28 $13811009 |A -12 2 L -59 24
$12893009 |zt -34-2 28 513813001 |D -36 8 L -61 24
512894001 |Z1 - 41 28 $13814001 |F -36 12 014680622 {D -29 8
512896101 {L -10 24 513817001 |A -27 2 D -31-2 8
512898001 {L -22 24 $14170101 |D _ -38 8 Fo-141 12
$12900001 | K -29-5 20 514172001 {K -55 22 G -18 14

L -22-6 24 $14185001 |D - 31 8 H -57-1 16

512904001 L -40 24 $14195000 |A  -70 2 K -56 22
$12906001 {L -43 24 $14196000 {A -71 2 014760622 |B - 16 4
$12907001 L -45 24 514197000 A -72 2 c -23 6
$12908001 |L -49 24 514198001 |H -57 16 F -10-1 12
$12909001 {L -56 24 $14314001 |D -39 8 K -1-1-4 20
$12910001 JL -58 24 514621001 |B  -1-2 4 K -41 20
$12911001 {L -60 24 $1462200! {E  -1-2 10 L -22-1-1 24
$12912001 {L -66 24 514623001 {E  -11-2 10 014770622 |B -2 4
$12913201 | K - 1-1 20 515160001 | z2 - 58-1 30 B -5 4
$12915001 | K -1-2 20 $15165001 |A -30-2 2 B -7 4
512916001 {K -1-3 20 S15166009 {A -73 2 B -14 4
512917001 {K -7 20 $16226000 {B - 26 4 D -36-1 8
$12918000 {K - 11 20 $16257001 |L -38 24 E -9 10
$12919001 K -12 20 516258001 |L -37 24 E -12 10
$12920001 | K -14 20 $16466000 [L -70 24 G -2 14
$12921001 | K -15 20 516498001 [D - 1-1 8 H -30-1-1 16
512922001 |[K -16 20 $17773001 |K -2 20 K -3 20
$12923001 |K -18 20 $18574001 |N  -5-1 26 K -45 22
$12924001 | K - 21 20 518575001 [N -5-2 26 014780622 |E -2 10
512927001 | K -23 20 $18576001 [N -5-3 26 L -27 24
$12933001 | K -26 20 518635001 |N -5 26 017681012 |K -68 22
512934101 {|K -29 20 $18953001 |L  -22-1 24 017771612 ) -2 18
$12936001 {K -30 20 $21331001 {z2 -%8 30 017781412 |G -4 14
$12937101 | K -32 20 $21332001 |Zz2 -58-2 30 018060822 |A -13 2
$12938001 |K = -34 20 $21333001 {22 -58-3 30 018061422 {L -29 24
$12929001 |K -36 20 $21754001 {F -34 12 L -41 24
$12940101 {K -37 20 $25098001 [z1 -22 2 018061622 |ID -7 8
$12941001 |L  -50 24 $28256001 {K -24 20 F -3 12
512942001 | K -40 20 $28268001 |K -60 22 Fo-12 12
$12943001 | K -42 20 $28333001 {K -50 22 i -9 18
512944001 {K -43 2 $28875000 {K -73 22 K -13 20
512945001 |k -44 20 528876000 {K -77 22 018062022 |J - 21 18
$12946001 | K -48 22 $30086001 {B -17-4 4 L -33 24
512948001 |K -57 22 530564000 |H - 14 16 L -34 24
512949001 | K -59 22 $30565001 |H -18 16 018081622 A -58 2
$12950001 | K -61 22 530565002 |H  -20 16 018301222 {F  -27 12
$12951001 { K -63 22

— 38 —




FE|/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
018401422 |H -30-2-1 16 062670812 |E -21 10 107272002 | K -79 22
J o -1-2 18 G -3-3 14 107453001 | K -18 20
01877143z |C -10 6 062671012 |G -3-8 14 L -8 24
E -7 10 062671212 [N -5-6 26 107780001 §Z21 -13 28
H -31 16 062680512 |B  -33 4 109203001 A -60 2
H -40 16 062680612 JA -51 2 109239001 |K -49 22
K -2-1 20 E -4 10 109763002 |L -48 24
021080106 |jZ1 -28 28 H -51 16 109893002 |F -38 12
021400106 |22 -18 30 062680812 A -26 2 110140001 |K -20 20
021500106 |22 -44-5-3 30 A -28 2 K -22 20
22 -44-10-3 } 30 B -29 4 110167001 {K -46 22
22 -44-11-3 | 30 G -3 14 110168001 | K -47 22
Z2 -44-15-3 | 30 H -2 16 110197001 jL -35 24
22 -44-19-3 | 30 L ~-57 24 110641002 |A  -59 2
021680212 |A -40 2 062681012 |A -4 2 110778002 |L -9 24
025060132 |F -19 12 A -32 2 110793001 |C -7 6
025080236 |Z1 -26 28 H -6 16 110813001 |H -9 16
025350132 |A -42 2 N -54 26 110820101 |L -52 24
025350332 |G -3-2 14 21 -57 28 110832009 |H - 11 16
025770232 jL -54 24 062681212 |H -26 16 112359001 |G -28 14
028050242 |Z2 -44-7-3 30 062681412 |C -28 6 112364001 |G -22 14
028050246 |Z2 -44-10-2 | 30 L -2 24 G -25 14
22 -44-11-2 ] 30 062681612 |A -16 2 112467002 |G - 3-11 14
028060242 |L -23 24 062711012 |B - 10 4 112684001 |E -13 10
028080242 |21 -27 28 062780812 |G -38 14 112700001 | K -52 22
031452206 |Z2 -44-15-4 | 30 072600000 |E -18 10 112743001 |G -8 14
047400842 | K -54 22 081003670 |D -12 8 113431002 |H -68 16
048030342 |L -64 24 081014670 |A -6 2 113644001 |K - 1-1-1 20
048040342 |D -9 8 081044070 |G -34 14 113730001 |Z1 -37 28
048050342 |F  -16 12 081046870 |B -12 4 116016001 |22 -20 30
048090142 | K -25 20 100025002 |D -1-17 8 116662004 |L -13 24
048110142 |D -15 8 100064005 |B - 17-4-2 4 117143003 |A - 31 2
048150143 |D - 1-12 8 100136001 L - -55 24 117466000 |Z1 -14 28
060660512 |F - 31 12 100251001 | D -5 8 117516001 |A -46 2
H -56 16 100294002 | M -5-3 26 H -67 16
060670612 |H -54 16 100366002 |M -10 26 K -58 22
060680712 |C -3 6 100526003 | K~ -21-1 20 N -5-7 26
H -28 16 101572101 |21 -2 28 117517003 |D -1-16 8
H -43 16 101671002 |H -52 16 117934009 |A -18 2
L -67 24 102023005 | Z1 -56 28 118718001 |H -24 16
Z1 -31 28 102424004 | z1 -39 28 118735002 |L -28 24
Z1 -42 28 102538002 | K -76 22 118770001 |G -12 14
062401406 |22 -19 30 102630001 |B -24 4 118837001 |Z1 -3 28
062501006 | Z2 -44-15-2 | 30 102843004 |A -20 2 118853001 |B -15 4
062501406 |Z2 - 44-5-2 30 A -35 2 K -29-11 20
062502002 | Z2 -44-7-2 30 L -22-2 24 L -22-1-2 24
062630612 | F -1-3 12 103810002 | K -82 22 120265001 |A -39 2
K -15 20 104449009 A -21 2 121007001 |[K -33 20
062660512 |D -1-8 8 104464001 |B  -13 4 122991001 |Z1 -45 28
062660712 |B - 31 4 104821009 |A -53 2 126863001 |Z2 -44-14 30
062670412 |A -43 2 105161004 | K -1-1-3 20 129984002 | Z1 -36 28
062670612 |B -23 4 105343001 | Z1 - 11 28 131007001 | Z2 - 44-6-2 30
G -9 14 105812003 {K -28 20 138201001 |21 -10 28
G -1 14 L -69 24 138843001 |Z2 -44-21 30
G -15 14 106128004 | K -31 20 140066009 |A -23 2
G -2 14 K -35 20 140092001 |K -8 20
G -36 14 L -16 24 140165001 |D -1-3 8
G -4 14 L -25 24 140176001 |D -1-15 8
H -45 16 106588003 | K -53 22 140326009 |[D -4 8
K -38 20 106629002 |A -49 2 140327001 |D - 16 8
L -6 24 107017002 |K -b4 22 140407001 |C -19 6
L -1 24 107093002 | M -7 26 140759000 | Z1 -32 28
062670812 1D -21 8 107153001 | B -19 4 140779101 |G - 27 14
K _-80 22

— 39—




5| /INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NC. Page CODE REF.NO. Page CODE REF.NC. Page
141208001 {C -20 6 148372001 {C -4 3 159476000 {G  -29 T4
141404000 {D -18 8 148403001 {J -12 18 159574101 {H - 10 16
141544001 |F  -33 12 148847001 | K -67 22 213650001 {Z1 -25 28
141728001 {C -18 6 148247001 {21 -21 28 222372001 |Z1 -24 28
142359001 |G -5 14 150106003 {72 -44-5 30
142628001 {D -14 8 150145009 {Z2 -44-19 20
F-37 12 150172003 |72 -44-2 30
142721001 |21 -7 28 150173003 {Z2 - 44-5-1 30
143312000 |E -20 10 150174000 |Z2 -44-3 30
143325001 |C -5 6 150179002 {Z2 -44-10-1 { 30
143602001 |H -29 16 22 -44-11-1 ] 30
144055001 |D - 1-10 8 150180001 |22 -44-12 30
144075001 | K - 1-1-2 20 150182000 |Z2 - 44-13 30
144103009 |H -12 16 150185009 |22 -44-19-1 | 30
144104001 |H -15 16 150188009 |z2 -44-15-1 | 30
144224001 [ 21 -33 28 150191002 |22 - 44-4-2 30
144619000 |G -3-1 14 150206000 |22 - 44-4-1 30
144622001 |G - 3-5 14 150335001 |21 -8 28
144875001 {G -3-9 14 150604101 |K -29-3 20
144876001 |G -3-10 14 L -22-4 24
145277105 |21 - 16 28 150605001 [K -29-4 20
145446001 [H -13 16 L -22-5 24
145472001 |C - 21 6 150645009 |H -3 16
145663001 |D -1-2 8 150756009 |A -54 2
145688000 {B -22 4 151059001 {A -55 2
145737001 {G -7 14 151090001 |D -28 8
146049001 |z1 -5 28 L -18 24
146354001 {|N -5-5 26 151429001 |G - 10 14
146401001 |D - 1-4 8 151927001 |G -42 14
146402001 {D -1-5 8 152718001 |B -20 4
146403001 [D -1-6 8 F -341 12
146404001 {D - 1-7 8 . J -4 18
146427001 M - 1-1 26 153484001 |D - 11 8
M -8-1 26 153675001 |J - 1-1 18
146529001 |D - 1-11 8 L -36 24
146531001 |D -1-14 8 M -1-2 26
146532001 {D -2 8 153734001 |[E -3 10
146539000 |D -17 8 154596000 |C -24 6
146598001 |z1 -38 28 154631001 |A -38 2
146688001 |L -53 24 154886001 [E -6 10
147318000 [D -3 8 154892000 |K -39 20
147476001 |F - 21 12 154956001 |C -9 6
147527000 |G -3-7 14 154957001 {C - 11 6
147528100 |G -3-12 14 155145000 |D -20 8
147529000 |G -3-13 14 155162001 |H - 41 16
147691000 |D -35 8 155220000 {C -8 6
H -64 16 H -32 16
L -42 24 155247000 {D -23 8
147893009 |72 -17 30 155294100 |G -39 14
147919001 {21 -29 28 155295001 |G -40 14
148007001 |L -14 24 155539000 {C - 13 6
148042001 IL -85 24 H -38 16
Z1 -40 28 156112003 {22 -44-3 30
148084001 {A -29 2 156265001 {K -81 22
148120000 |[K -10 20 157840000 {G - 16 14
148121000 {K -6 20 158384001 {A -76 2
148239001 {L -39 24 159093009 {K -51 22
148271001 |H -61 16 159113001 {F -24 12
148294001 {D -31-1 8 159150009 A -7 2
F -29 12 159441001 |F - 10 12
H -63 16 ] -4 18
K -17 20 159476000 {G -23 14
L -44 24 G -26 14

— 40 —




an

PO WO

IN=IT T
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

ISH-TEERS

BROTHER INDUSTRIES, LTD.
TIE) LHEBRTRERTE]TEIE1S TEL(052)824-23904

Printed in Japan/Gedruckt in Japan /Imprimé au Japon/Impreso en Japon

118-281
195281-401
1994, 03





